
���������������
�������

��������������



KP EP82 Spare Parts List
NO Part Name QTY NO Part Name QTY
1 SCRE  M4X22 2 27 DRUM PLATE 2
2 BELT COVER 1 28 FLANGE HEAD BOLT M6X18 6
3 BELT 1 29 SCREW WITH WASHER M4X8 4
4 SMALL V-PULLEY 1 30 FRONT BADE 1
5 BIG V-PULLEY 1 31 RUBBER PACKING 1
6 TAPPING SCREW M4X20 5 32 ADJUST PRING 1
7 BRACKET 1 33 KNOB COVER 1
8 BALL BEARING 6200RS 2 34 KNOB 1
9 ARMATURE 1 35 FLAT WASHER φ10.3Xφ20X1.2 1
10 BALL BEARING 608RS 1 36 MAIN HOUSING 1
11 PAN SCREW M4X65 2 37 SCREW ST4.8X14 2
12 FIELD COIL 1 38 SCREW M4X8 3
13 ROUND SPRING 2 39 BEARING COVER 1
14 BEARING BUSHINGφ25Xφ22 1 40 CLIP COVER 1
15 CORD 1 41 REAR COVER 1
16 CORD GUARD 1 42 INSULATION WASHER 2
17 TAPPING SCREW ST4.2X14 2 43 BRUSH HOLDER 2
18 STRAIN RELIEF 1 44 CARBON BRUSH 2
19 HANDLE 1 45 BRUSH HOLDER CAP 2
20 SCREW M4X10 8 46 HANDLE COVER 1
21 BASE 1 47 SCREW ST4.2X18 4
22 SWITCH 1 48 SOCKET WRENCH 1
23 SCREW M5X14 2 49 BALDE GUAGE 1
24 DRUM BODY 1 50 SHARPENING HOLDER 1
25 BALL BEARING 6000RS 1 51 GUIDE RULE 1
26 BLADE 2


